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Tiirk Akreditasyon Kurumu(TURKAK) deney raporlarinin taninmasi konusunda Avrupa Akreditasyon
Birligi(EA) ve Uluslararasi Laboratuvar Akreditasyon Birligi(ILAC) ile karsilikli taninma antlasmasini
imzalamstir.

The Turkish Accreditation Acency(TURKAK) is signatory to the multilateral agreements of the European co-operation for the
Accreditation(EA) and of the International Laboratory Accreditation(ILAC) for the Mutual recognation of test reports

Deney ve /veya él¢iim sonuglari, genisletilmis élgiim belirsizlikleri (olmasi halinde) ve deney metodlari

bu sertifikanin tamamlayici kismi olan takip eden sayfalarda verilmistir.
The test and/or measurement results, the uncertainties (if applicable) with confidence probability and test methods are given
on the following pages which are part of this report
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TEST RAPORU

Yangin ve Teknik Ozellikleri

Refno.: EEA-18-000476

Testi Yaptiran: RAVABER YAPI URUNLERI SAN. TIC. A.S.
Organize Sanayi Bolgesi 20. Cad. No: 54, Melikgazi, Kayseri, TURKIYE

TEST NUMUNESI
Uriin Adi  : RAVABER SERAMIK YUNU
Uretici : RAVABER YAPI URUNLERI SAN. TiIC. A.S.

Organize Sanayi Bolgesi 20. Cad. No: 54, Melikgazi, Kayseri, TURKIYE
Bilesim : Seramik yiinii

Goriiniim  : Test numunesi kalinlig1 25 mm, yogunlugu 128 kg/m? olan seramik yiinii {irtiniinden
hazirlanmagtir.

Numune teslim tarihi: 21.11.2018 Testin gerg¢eklestirilme tarihi: 10.12.2018
Numune alma: Numuneler testi yaptiran tarafindan temin edilmistir.

TEST METODU: TS EN ISO 1716:2018
Sartlandirma: TS EN 13238:2010, Madde 4.3.c, (23 & 2) °C ve % (50 + 5) bagil nem
Kalorimetrenin su esdegeri: 0,0101 MJ/K

OLCULEN DEGERLER VE TEST SONUCLARI

Yangin .Tekr.nk Olgiilen degerler Sonuglar Gen1$let.11r.m§‘ ?lgme
Ozellikleri belirsizligi
1 2 3
PCS [ MJ/kg ] 0,24 0,17 0,10 0,17 0,18

.
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Sonug:

Bahsedilen genisletilmis olgme belirsizligi, standart belirsizligin %95 giivenilirlik
seviyesine tekabiil eden, kapsama faktorii (k=2) ile ¢arpilmasindan elde edilmistir.

Bu deney sonucu, deneyin uygulandigi 6zel sartlar altinda bir mamuliin deney
numunesinin davranisiyla ilgilidir; ger¢ek kullanim sartlarindaki bir mamuliin potansiyel yangin
tehlikesinin degerlendirilmesi i¢in yegane bir kriter degildir.

Rapor, test laboratuvarinin yazili onayi olmaksizin boliimler halinde kopyalanamaz,
yalnizca biitiin olarak kopyalanabilir.
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TEST REPORT
on Fire and Technical Characteristics
Our ref.: EEA-18-000476
Sponsor: RAVABER YAPI URUNLERI SAN. TIC. A.S.
Organize Sanayi Boélgesi 20. Cad. No: 54, Melikgazi, Kayseri, TURKEY
TEST ITEM
Product name : RAVABER CERAMIC FIBER
Manufacturer : RAVABER YAPI URUNLERI SAN. TiC. A.S.
Organize Sanayi Bolgesi 20. Cad. No: 54, Melikgazi, Kayseri, TURKIYE
Composition : Ceramic fiber
Appearance : Test samples were prepared from ceramic fiber material which has a density of 128

kg/m?, a thickness of 25 mm.

Date of receipt of the sample: 21.11.2018 Date of realization of tests: 10.12.2018
Sampling: The samples were delivered by the sponsor

TEST METHOD: EN ISO 1716:2018

Conditioning: According to the EN 13238:2010, Article 4.3.c, (23 +2) °C and % (50 + 5) relative
humidity.

Water equivalent of the calorimeter: 0,0101 MJ/K

MEASURED VALUES AND THE TEST RESULTS

: - Measured values
Fire techplgal Results Expanded uncertainty
characteristics 15t nd 3rd
PCS [ MJ/kg ] 0,24 0,17 0,10 0,17 0,18

ut
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Conclusion:

The mentioned expanded uncertainty is obtained by multiplying the standard uncertainty
by a coverage factor k=2, which corresponded to a level of confidence of 95 %.

The test results relate to the behaviour of the test specimen of a product under the
particular conditions of the test; they are not intended to be the sole criterion for assessing the
potential fire hazard of the product of use. The results of tests are concerned only with the subject
of testing.

The protocol shall not be reproduced except in full without the written approval of the
testing laboratory.
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